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Rebif" est indique pour le traitement de la sclerose en plaques remittente chez des patients dont la cote EDSS se situe entre 0 et 
5,0, afin de reduire le nombre et la gravite des poussees cliniques, de ralentir la progression de l'invalidite physique et de reduire 
les besoins de corticotherapie et le nombre de sejours a l'hopital pour le traitement de la sclerose en plaques. Son efficacite a ete 
confirmee au moyen devaluations IRM en T, marquees au Gd et devaluations IRM en T2 (fardeau impose par la maladie)2. 

t Les effets indesirables rapportes le plus souvent sont les suivants : reactions au point d'injection (toutes) (92,4 % vs 38,5 % pour le place
bo), infections des voies respiratoires superieures (74,5 % vs 85,6 °/o pour le placebo), cephalee (70,1 % vs 62,6 % pour le placebo), syndrome 
pseudo-grippal (58,7 % vs 51,3 % pour le placebo), fatigue (41,3 % vs 35,8 % pour le placebo) et fievre (27,7 % vs 15,5 % pour le placebo). 
Les preuves d'innocuite et d'efficacite sont obtenues de I'etude de 2 ans seulement. Veuillez consulter la monographie du produit pour les 
renseignements d'ordonnance2. 

$ fitude randomised, a double insu, controlee par placebo. Groupe Rebif 44 meg 3 fois/semaine (n = 184), groupe Rebif 22 meg 
3 fois/semaine (n = 189), groupe placebo (n = 187)'. 

A Le cas hypothetique peut ne pas representer les resultats obtenus dans la population generale. 

"CCPPT hiCRebif: 
interferon beta-1* 

POUR DE MULTIPLES RAISONS.. 
~=.serono 

Pour documentation voir pages A-30, A-31 https://doi.org/10.1017/S0317167100049787 Published online by Cambridge University Press

https://doi.org/10.1017/S0317167100049787


Volume 30 Number 2 May 2003 

THE CANADIAN JOURNAL OF 

Neurological Sciences 
LE JOURNAL CANADIEN DES 

Sciences Neurologiques 
EDITORIAL 

87 Exercise and its Troubles 

Uwe R. Windhorst 

89 Anticonvulsant Prophylaxis for Patients with Brain 
Tumours: Insights from Clinical Trials 

Warren P. Mason 

REVIEW ARTICLES 

91 Le role joue par les fibres afferentes metabosensibles dans 
fifi||J3 les mecanismes adaptatifs neuromusculaires 

Patrick Decherchi, Erick Dousset 

98 Progress in Clinical Neurosciences: Sepsis-Associated 
BTOT3 Encephalopathy: Evolving Concepts 

John X. Wilson and G. Bryan Young 

ORIGINAL ARTICLES 

106 

113 

122 

129 

137 

Prophylactic Anticonvulsants in Patients with Brain 
Tumour 

Peter A. Forsyth, Susan Weaver, Dorcas Fulton, 
Penelope MA. Brasher, Garnette Sutherland, 
Doug Stewart, Neil A. Hagen, Penny Barnes, 
J. Greg Cairncross, Lisa M. DeAngelis 

The Epidemiology of Traumatic Spinal Cord Injury in 
Alberta, Canada 

Donna M. Dryden, L. Duncan Saunders, Brian H. Rowe, 
Laura A. May, Niko Yiannakoulias, Lawrence W. Svenson, 
Donald P. Schopflocher, Donald C. Voaklander 

Linkage to the CCM2 Locus and Genetic Heterogeneity 
in Familial Cerebral Cavernous Malformation 

Nicolas Dupre, Dominique J. Verlaan, Collette K. Hand, 
Sandra B. Laurent, Gustavo Turecki, W. Jeptha 
Davenport, Nicola Acciarri, Johannes Dichgans, Akio 
Ohkuma, Adrian M. Siegel, Guy A. Rouleau 

Quantitative Motor Assessment in Myotonic Dystrophy 

J. Mathieu, H. Boivin, C.L. Richards 

Short Term Predictors of Unemployment in Multiple 
Sclerosis Patients 

K.D. Busche, J.D. Fisk, TJ. Murray, L.M. Metz 

EXPERIMENTAL NEUROSCIENCES 

143 Lazaroid Attenuates Edema by Stabilizing ATPases in the 
Traumatized Rat Brain 

Ramazan Durmaz, Gtingor Kanbak, Fahrettin Akytiz, 
Serap Isiksoy, Ferruh Yiicel, Mine Inal, Esref Tel 

NEUROIMAGING HIGHLIGHT 

150 Submitted by: Andrew CF Hui, Ronald Boet, 
Claudia AY Cheng 

CASE REPORTS 

152 

155 

159 

163 

168 

171 

Magnetic Resonance Image Findings and Surgical 
Considerations in T1-2 Disc Herniation 

H. Caner, B.F. Kilincoglu, S. Benli, N. Altinors, 
M. Bavbek 

Acute Disseminated Encephalomyelitis Associated with 
Pasteurella multocida Meningitis 

Normand L. Proulx, Mark S. Freedman, James W. Chan, 
Baldwin Toye, Cathy C. Code 

Basilar Artery Stenosis Mimicking the Lacunar 
Syndrome of Pure Motor Hemiparesis 

David K. Chan, Frank L. Silver 

Dopamine Transporter Binding in Wilson's Disease 

Chin-Chang Huang, Nai-Shin Chu, Tzu-Chen Yen, 
Yau-Yau Wai, Chin-Song Lu 

Stroke Secondary to Post-partum Coronary Artery 
Dissection 

Cheryl Jaigobin, Frank L. Silver 

What is Causing Crescendo Transient Ischemic Attacks? 

Shelagh B. Coutts, Jessica E. Simon, Mark E. Hudon, 

174 

175 

175 

180 

A-8 

A-50 

Andrew M. Demchuk 

Letters 

Books Received 

Book Reviews 

Calendar of Events 

Information for Authors 

Advertisers Index 

A-l 

https://doi.org/10.1017/S0317167100049787 Published online by Cambridge University Press

https://doi.org/10.1017/S0317167100049787


Volume 30 Number 2 May 2003 

THE CANADIAN JOURNAL OF 

Neurological Sciences 
LE JOURNAL CANADIEN DES 

Sciences Neurologiques 
Editor-in-Chief/Redacteur en chef 
Douglas W. Zochodne CALGARY, AB 

Associate EditorslRedacteurs associes 
William A. Fletcher CALGARY, AB 
Andres M. Lozano TORONTO, ON 

Past Editors!Anciens redacteurs en chef 
James A. Sharpe TORONTO, ON 
Robert G. Lee CALGARY, AB 
Robert T. Ross WINNIPEG, MB 
(Emeritus Editor, Founding Editor) 

Editorial BoardlConseil Scientifique 
Timothy J. Benstead HALIFAX, NS 
J. Gregory Cairncross CALGARY, AB 
Richard Desbiens QUEBEC CITY, QC 
J. Max Findlay EDMONTON, AB 
Hans-Peter Hartung DUSSELDORF, GERMANY 
Renn Holness HALIFAX, NS 
Alan C. Jackson KINGSTON, ON 
Jack Jhamandas EDMONTON, AB 
Douglas Kondziolka PITTSBURGH, PA, US A 
Terence Myles CALGARY, AB 
John H. Noseworthy ROCHESTER, MN, USA 
David Ramsay LONDON, ON 
Peter M. Richardson LONDON, UK 
Guy Rouleau MONTREAL, QC 
Shashi S. Seshia WINNIPEG, MB 
Michael Shevell MONTREAL, QC 
Paul Steinbok VANCOUVER, BC 
Jonathan A. Stoessl VANCOUVER, BC 
Samuel Wiebe LONDON, ON 

SECTION EDITORS/CONSEIL DE REDACTION 

Neuroimaging Highlight!Neuroimagerie 
Mark Hudon CALGARY, AB 
William Hu CALGARY, AB 

Neuropathological Conference/Conference 
sur la neuropathologie 
David Ramsay LONDON, ON 

Book Review/Critiques de livres 
Christopher White CALGARY, AB 

Managing Director/Gerant directrice 
Sally A. Gregg CALGARY, AB 

Publications CommitteelComite de Redaction 
G. Bryan Young LONDON, ON 
Owen Williams WINNIPG, MB 
Joseph Chu ETOBICOKE, ON 
Noel Lowry SASKATOON, SK 

The official journal of: / La Revue officielle de: 

The Canadian Neurological Society 
La Societe Canadienne de Neurologie 

The Canadian Neurosurgical Society 
La Societe Canadienne de Neurochirurgie 

The Canadian Society of Clinical Neurophysiologists 
La Societe Canadienne de Neurophysiologie Clinique 

The Canadian Association of Child Neurology 
L' Association Canadienne de Neurologie Pediatrique 

The permanent secretariat for the four societies and the Canadian 
Congress of Neurological Sciences is at: 
Le secretariat des quatre associations et du Congres Canadien des 
Sciences Neurologiques est situe en permanence a: 
7015 Macleod Trail SW, Suite 709, Calgary AB, Canada T2H 2K6, 

The Canadian Journal of Neurological Sciences is published quarterly. The annual 
subscription rate for Individuals are: C$80 (Canada), US$80 (USA), and US$85 
(elsewhere). Subscription rates for Institutions are: C$90 (Canada), US$90 (USA), 
and US$95 (elsewhere). Resident, intern and student rates are available. See 
www.cjns.org for details. Single copies C$22 each plus postage and handling. All 
manuscripts and communications should be sent to: Canadian Journal of Neurological 
Sciences, P.O. Box 5456, Station A, Calgary, AB Canada T2H IX8. Courier to: 709 -
7015 MacleodTrail SW,Calgary, AB CanadaT2H 2K6.Telephone (403) 229-9575; 
Fax (403) 229-1661. E-mail: journal@cjns.org; Website: www.cjns.org 
COPYRIGHT© 2003 by THE CANADIAN JOURNAL OF NEUROLOGICAL SCI
ENCES INC.AI1 rights reserved. No part of this journal may be reproduced in any 
form without the prior permission of The Canadian Journal of Neurological Sciences. 
Mailed under Publications Mail Registration number 09824. Postage paid at Calgary, 
Alberta. This journal is indexed by Aquatic Sciences and Fisheries Abstracts, ASCA -
Automatic Subject Citation Alert, Biological Abstracts, Chemical Abstracts, Current 
Advances in Ecological Sciences, Current Contents (Clinical Medicine and Life 
Sciences), Dent. Index, e-psyche, Exerpta Medica, Index Medicus, Industrial Science 
Review, 1NIS Atomindex, Inpharma, Journal Watch Neurology, International Abstracts 
in Biological Sciences, Laboratory Hazards Bulletin, Neurosciences Citation Index, 
Nutrition Abstracts, Nutrition Research Newsletter, Pharmaecotwmics and Outcome 
News, Reactions Weekly, Referativnyi Thurnal, Science Citation Index, Weed Abstracts 

Le Journal Canadien des Sciences Neurologiques est public trimestriellement. 
L'abonnement annuel est de 80 $C (non-membres au Canada); 80 $E-U (Etats Unis) 
et 85 $E-U (ailleurs); l'abonnement annuel for pour les institutions est de 90 $C 
(non-membres au Canada); 90 $E-U (Etats Unis) et 95 $E-U (ailleurs); Internes, 
residents, fellows pre et post doctoral voir www.cjns.org pour details. Copie simple: 
22 $C plus affranchissement et manutention. Toutes les communications et les man-
uscrits doivent etre adresses a Journal Canadien des Sciences Neurologiques, P.O. 
Box 5456, Station A, Calgary, AB Canada T2H 1X8. Par courrier: 709 - 7015 
Macleod Trail SW, Calgary, AB Canada T2H 2K6. Tdlephone (403) 229-9575; Fax 
(403) 229-1661. E-mail journal@cjns.org; Website: www.cjns.org 
DROITS D'AUTEUR© 2003: THE CANADIAN JOURNAL OF 
NEUROLOGICAL SCIENCES INC. Tous droits reserved. Aucune partie de ce 
Journal ne peut etre reproduite, sous quelque forme que ce soit, sans la r authorisation 
du Journal Canadien des Sciences Neurologiques. Poste sous registration de poste-
publications no 09824. Port paye a Calgary, Alberta. Le Journal est cite" et indexe dans 
Aquatic Sciences and Fisheries Abstracts, ASCA - Automatic Subject Citation Alert, 
Biological Abstracts, Chemical Abstracts, Current Advances in Ecological Sciences, 
Current Contents (Clinical Medicine and Life Sciences), Dent. Index, e-psyche, 
Exerpta Medica, Index Medicus, Industrial Science Review, INIS Atomindex, 
Inpharma, Journal Watch Neurology, International Abstracts In Biological Sciences, 
Laboratory Hazards Bulletin, Neurosciences Citation Index, Nutrition Abstracts, 
Nutrition Research Newsletter, Pharmaeconomics and Outcome News, Reactions 
Weekly, Referativnyi Thurnal, Science Citation Index, Weed Abstracts. 

Advertising representativelRepresentant de publicite: 

Sally Gregg, Canadian Journal of Neurological Sciences 
709 - 7015 Macleod Trail SW, Calgary, AB Canada T2H 2K6 
Tel (403) 229-9575 Fax (403) 229-1661 
E-mail: journal@cjns.org; Web Site: www.cjns.org 

Printerllmprimeur: 

Sundog Printing Limited, 1311 Ninth Avenue SW, Calgary, 

Alberta T3C 0H9 

A-2 

ISSN 0 3 1 7 - 1671 

https://doi.org/10.1017/S0317167100049787 Published online by Cambridge University Press

http://www.cjns.org
mailto:journal@cjns.org
http://www.cjns.org
http://www.cjns.org
mailto:journal@cjns.org
http://www.cjns.org
mailto:journal@cjns.org
http://www.cjns.org
https://doi.org/10.1017/S0317167100049787


Once-A-Week 

4J °^A 

6V, °% 

4// Week Long. 
All Week Strong. 

Consider the Data. 
MS Disability Progression: 37% reduction in the probability 
of disability progression over two years (21.9% vs. 34.9%; p=o.02)'' 

Annual Exacerbation Rate: 32% reduction in the annual 
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Relapse-free Rate: 38% of patients remained relapse 
free at two years (p=o.03) 

Brain Atrophy Reduction: 55% reduction in brain 
atrophy progression during the second year of therapy 
(-0.233 vs.-0.521; p=0.03)' 

MRI Lesions: 89% reduction in gadolinium-enhanced lesions 
in patients with enhancement at baseline (o.iivs. 0.50; p=o.04i) 
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EFFICACY ACROSS A BROAD RANEE 
OF SEIZURES. 

• TOPAMAX demonstrates efficacy in Partial Onset, Primary Generalized Tonic-Clonic, and Lennox-Gastaut Seizures1 

?"•' Desirable seizure-free results were shown in both Adults (19%)* and Children (22%)* with Partial Onset Seizures2-3 

NO EVIDENCE OF LIFE-THREATENING 
SIDE EFFECTS, 

• Like most antiepileptics, the most common side effects are CNS related, usually mild to moderate and transient" 

ADULT PATIENTS MAY EXPERIENCE 
WEIGHT LOSS. 

• 73% of patients (n = 52) showed a mean weight decrease of 5.97 lb (Interim analysis. Average duration 60 days)4 

• 96% of children in clinical trials (£one year) who lost weight showed resumption of weight gain in test period"1 

TODAY, THERE'S TOPAMAX 

B.I.D. DOSING WITH THE 
PATIENT IN MIND. 

• TOPAMAX is initiated and titrated to clinical response regardless of existing anticonvulsant therapy 

• Tablets available on formulary" 

NOW AVAILABLE 
IN SPRINHLE 
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TOPAMAX 
topiramate 

NOW INDICATED 
FOR CHILDREN 

H E L P I N G P A T I E N T S M A K E M O R E O F T H E I R L I V E S 
*TOPAMAX* topiramate Tablets and Sprinkle Capsules; indicated as adjunctive therapyJbr the management of patients (adults and children two years and older) with 
epilepsy who are not satisfactorify controlled with conventional thempy. There is limited information on the use of topiramate in monotherapy at this time'. 

t 8 » » taw, 20 week trial ( » - « 0 Mute). Optimal dosing was 300-350 mg/day(Average 288 mg/day). 
5 | 0RW Wat trial for diildren (n • 72) treated for 2 3 months. Average dose of 10 mg/kg/day. 

i OS adverse events: Somnolence (30.1%), dizziness (28.37.), ataxia (21,2%), speech disorders (16.8%), psychomotor slowing (16.8%), nystagmus (15.0%), pjrestwra flS.OW. r.cvc jness ,15.9%). diffalry * t h corcerttatlor./ittenrJor: (1.0%). cortaio" (S.'V; 
depression (8£%), anorexia (5.3%), language ptotteras (&2%) and mood problems (3.5%). In an audit of 1446 adults and 303 children, there appeared t» be a :iT.i-j' aaae-r v adverse events. 

** 1st tag-sens effects of weight loss in pediatric sarjents are not known. 
^ I f tfcst& ra beneffc (rrrtario, 1 ^ &&rja. New ^ 
C.ttaserifertBtBe fOPAtiAJC Prescribing Information for complete prescribing details. 

KrTMKCS: 1. TOPAMAX* topiramate Tablets and Sprinkle Capsules Product Monograph, Hay 11,1999.2. Kantin M. Kraut I , Olson W. Dose optimization of topiramate as adc-sn therapy ir adults * * h treatwit-reifsttrt partili-oniet leuwes A n i o n / 1W8;5Z 
(Soppl !):A525-526.3. Oaiiser TA, Bterman R, Wyie E et a l Open label topiramate in paediatric partial epilepsy Epilepsia 1997:38 (Suppl 3):9«. 4. fteenSeM M « a!.Tor/ira=iat« and concomitant weight loss. EMnsfa 1997:31 (Suppl »):M. 
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J46fl»Beftto>¥e, Toronto 
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cc Now my family and I don't 
have to confront my MS 
every time I open the fridge door.' 

-Teresa, MS focus group, April 2002 

REFRIGERATION-FREE 
storage for a new level 
of convenience 

New discrete storage flexibility 

Easier to transport and travel with 
(keep between 15 and 30 °C) 

BETASERON® is a registered trademark of Berlex Canada Inc. 
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NEW REFRIGERATION-FREE 
STORAGE 

ilTER 
THAN EVER 

Same proven therapy 

• Reduces relapse FREQUENCY and SEVERITY in RRMS1"3 

• Backed by MS Pathways™ of Canada patient management support with toll-free 

hotline access to MS-specialized registered nurses 

BETASERON* (interferon beta-1b) is indicated for the reduction of the frequency of clinical exacerbations in ambulatory 
patients with relapsing-remitting multiple sclerosis and for the slowing of progression in disability and the reduction of 
the frequency of clinical exacerbations in patients with secondary-progressive multiple sclerosis. 

The safety and efficacy of BETASERON* in primary progressive MS have not been evaluated. Efficacy of treatment for longer 

than 2 years has not been substantially demonstrated in relapsing-remitting multiple sclerosis (RRMS). 

The most common side effects related to BETASERON* in patients with RRMS are: flu-like syndrome (76%), fever (59%), 
chills (46%), injection-site reactions (85%), myalgia (44%), asthenia (49%) and malaise (15%).2 Flu-like symptoms and 
injection-site reactions are manageable and lessen with time.2 

FOR COMPLETE WARNINGS AND PRECAUTIONS, PLEASE REFER TO THE PRODUCT MONOGRAPH, AVAILABLE TO HEALTH 

CARE PROFESSIONALS UPON REQUEST. 
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BETASERON 
B6RL6X 

I N T E R F E R O N BETA-ib 
www.betaseron.ca 
www.mspathways.ca 
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reporting all laboratory data, even if originally reported in another 

system, Temperatures are reported in degrees celsius. English lan

guage text may use either British or American spelling, but should be 

consistent throughout. 
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Once-a-day 

Aricepfr 
donepezil HCl 5&10mg tablets J . 
PHARMACOIOGIC CLASSIFICATION Chdlinesterase Inhibitor ACTION AND CLINICAL PHARMACOLOGY ARICEPT (donepezil hydrochloride) is a piperine-based, reversible 

inbibitor ot tbe enzyme acetylcholinesterase. A consistent pathological chanpe in Alzheimer's disease is tbe degeneration of cbolinergic neuronal pathways that project from 

the basal torebrain to tbe cerebral cortex and hippocampus. The respiting hypofunction of these pathways is thought to account for some of the clinical manifestations ot 

dementia. Donepezil is ppstulated tp exert its therapeutic effect by enhancing cholinergic fnnction. This is accomplished by increasing the cpncentration ot acetylcholine (ACh) 

through reversible inhibition of its hydrolysis by acetylcholinesterase (ActiE). If this proposed mechanism of action is correct, donepezil's effect may lessen as the disease 

process advances and f e w cholinergic neurons remain functionally intact. There is no evidence that donepezil alters the course of the underlying dementing prpcess. 

INDICATIONS AND CLINICAL USE ARICEPT (donepezil hydrochloride) is indicated tor the symptomatic treatment of patients with mild-Moderate dementia of the Alzheimer's 

type. ARICEPT tablets should only be prescribed by (or following consultation with) clinicians who are experienced in the diagnosis and management of Alzheimer's disease. 

CONTRAINDICATIONS ARICEPT (donepezil hydrochloride) is contraindieated in patients with known hypersensitivity to donepezil hydrochloride or to piperidine derivatives. 

WARNINGS AmwIAesie: ARICEPT (donepezil hydrochloride), as a cholinesterase inhibitor, is likely to exaggerate succinylcholine-type mustle relaxation during anaesthesia. 

HeiieleiialCiniitiens: Seizins: Some cases of seizures have been reported with He nse pf ARICEPT in clinical trials and from sponlanenus Adverse Reaction reporting. 

Cholinomimetics can cause a reduction of seizure threshold, increasing the risk of seizures. However, seizure activity may also be a manifestation of Alzheimer's disease, Tbe 

risk/benefit of ARICEPT treatment lor patients with a history of seizure disorder must therefore be carefully evaluated. ARICEPT has not been studied in patients with moderately 

severe dr severe Alzheimer's disease, non-Alzheimer dementias or individuals wilh Parkinsonian features. The efficacy and safely of ARICEPT in these palienl populations is 

unknown. Petmossry Co/roTTrons: Because of their cholinomimetic action, cholinesterase inhibitors should be prescribed with care to patients with a history ot asthma or 

obstructive pulmonary disease. ARICEPT has not been studied in patients under treatment far these cpnditions and should therefore be used with particular caution in such 

patients. foiiievemiu: Because of their pharmacological action, cholinesterase inhibitors may have vagotonic effects on heart rate (e.g.. bradycardia). The potential for this action 

may be particularly importarrtto patients with "sicksinus syndrome" orothersupraventricufarcardiac cortduction condftions. In clinical trials, mosJ patients with serious cardiovascular 

conditions were excluded. Patients such as those with controlled hypertension (DBP<95 mmHg), right bundle branch blockage, and pacemakers were included. Therefore, caution 

should be taken in treating patients wih active coronary artery disease and congestive heart failure. Syncopal episodes have been reported in association with the use of ARICEPT. It is 

recommended that ARICEPT should not be used in patients with cardiac conduction abnormalities (except fcr dght bundle branch block) including "sick sinus syndrome" and those 

with unexplained syncopal episodes. tSislre'intestimt Through their primary action, cholinesterase inhibitors may be expected to increase gastric acid secretion due to increased 

cholinergic activity. Therefore, patients at increased risk tor developing ulcers, e.g., those with a history of ulcer disease or those receiving concurrent nonsteroidal 

anti-inflammatory drugs (tiSAIDs) including high doses of acetylsalicylic acid (ASA), should be monitored for symptoms of active or occult gastrointestinal bleeding. Clinical 

studies of ARICEPT have shown no increase, relative to placebo in the incidence cf either peptic ulcer disease or gastrointestinal bleeding, (See ADVERSE REACTIONS Section) 

ARICEPT, as a predictable consequence of its pharmapplpgical properties, has been shown to produce, in tpntrolled clinical trials in patients with Alzheimer's disease, diarrhea, 

nausea and vnmiting. These effects, when they occur, appear mere frequently with the 10 mg dose than with the 5 mg dose. In most cases, these effects have usually been 

mild and transient, sometimes lasting one -to- three weeks and have resolved during continued use ot ARICEPT, (See ADVERSE REACTIONS Section) Treatment with He 

5 mg/day dose for 4-6 weeks prior to increasing the dose to 10 mg/day is associated with a lower incidence of gastrointestinal intolerance. Seniteiiinsrf: Although not 

observed in clinical trials ot ARICEPT, cholinomimetics may cause bladder outflow obstruction. PRECAUTIONS Concomilant Use with older Drugs: Use m l b k k i l l i w f i c s ; 

Because of their mechanism of action, cholinesterase inhibitors have the potential to intertere with the activity of anticholinergic medications. Use mil Chilinmimeticsml 

etki CMoeslerasemiiMorsrAsynergistic effect may be expected when cholinesterase inhibitors are given concurrently with succinylcholine, similar neuromuscular blocking 

agents or cholinergic agonists such as lethanechol. Use » /« iteii Psitneiellve ( h j i : few patients in controlled clinical trials received neuroleptics, antidepressants nr 

anticonvulsants: there is thus limited information concerning tbe interaction of ARICEPT with these drugs, list is PMsils>SS liars DM: In controlled clinical studies with 

S and 10 mg of ARICEPT, S36 patients were between the ages ot 65 to M. and 37 patients were aged 35 years or older. In Alzheimer's disease patients, nausea, diarrhea, 

vomiting, insomnia, fatigue and anorexia increased with dose and age and the incidence appeared to be greater in female patients. Sinte cholinesterase inhibitors as well as 

Alzheimer's disease can be associated with significant weight loss, caution is advised regarding the use of ARICEPT in low body weight elderly patients, especially in these 

> 35 years old. Use ii floWy Pelieils »ffl C n w W Disease: There is limited safety information for ARICEPT in patients with mild-to-moderate Alzheimer's disease and 

significant cpmprbidity. The use of ARICEPT in Alzheimer's disease patients with chronic illnesses common among the geriatric population, should be considered only after 

careful risk/benefit assessment and include close monitoring foradverse events. Caution is advised regarding the use of ARICEPT doses above S mg in Ihis patient population. 

femllftilHieilicellllsineiiei: There is limited information regarding the pharmacokinetics cf ARICEPT in renally and bepatieally impaired Alzheimer's disease patients. 

Clpse monitoring foradverse effects in Alzheimer's disease patients with renal or hepatic disease being treated with ARICEPT is therefore recommended. Drag-Drug Interactions: 

Pharmacokinetic studies, limited to short-term, single-dose studies in young subjects evaluated the potential ol ARICEPT for interaction with theophylline, timetidine, warfarin 

and digoxin administration. No significant effects on the pharmacokinetics ol these drugs were observed. Similar studies in elderly patients were not dene. Ones (filmy l i n t 

tePlesui Pieteins: Drug displacement studies have been performed in vitro between donepezil, a highly bound drug (96%) and other drugs such as furosemide, digoxin, and 

waifarin. Donepezil at concentrations of 0.3 -10 ug/mL did not alfect the binding of furosemide (5 pg/mL), digoxin (2 ng/mL) and warfarin (3 ug/mL) to human albumin. 

Similarly, the binding ol donepezil to human albumin was not affected by lurosemide, digoxin and warfarin, ffleel itUIClPJei lie A M a l o f t m i l O f c j r n j s : /«vitro 

studies show a low rale of donepezil binding to CVP 3A4 and CYP 2D6 isoenzymes (mean Ki about 50 • 130 ( i l l ) , which, given tbe therapeutic plasma concentrations ol donepezil 

(164 ni l ) , indicates little likelihood of interferences. In a pharmacokinetic sludy involving 1 ! healthy volunteers, the administration of ARICEPT af a dose ol 5mg/day for 7 days 

had no clinically significant effect on the pharmacokinetics of letoconazole. Bo other clinical trials have been conducted to investigate the effect of ARICEPT on the clearance of 

drugs metabdlized by CVP 3A4 (e.g., cisapride, terfenadine) cr by CYP 2D6 (e.g., imipramine). It is nat known whether ARICEPT has any potential far enzyme induction. 

ffleel«(01ki Sues en lie Uetinelim elMlPJ: Ketoconazole and puinidine, inhibitors of CVP 450.3A4 and 2D6, respectively, inhibit donepezil metabolism in # o . In a 

pharmacokinetic study, 16 healthy volunteers received 5 mg/day ARICEPT together with 200 mg/day ketoconazole for 7 days. In these volunteers, mean donepezil plasma 

concentrations were increased by about 30-36%. Inducers df CYP2D6and CVP 3A4 (e.g„ phenytpin, carbamazepine, dexamethasene, rifampin and phenobarbital) could increase 

the rate of elimination of ARICEPT. Pharmacokinetic studies demonstraled that the metabolism ot ARICEPT is not significantly affected by concurrent administration of digoxin 

or cimetidine. list / « f re j ia i ty eniHirsine Hitlers: The safely ol ARICEPT during pregnanty and lactation has not been established and therefore, it should not be used 

in women ol childbearing potential or in nursing mothers unless, in the opinion ol the physician, the potential benefits to the patient outweigh the possible hazards to the fetus 

or the infant. Teratology studies conducted in pregnant rats at doses of up to 16 mg/kg/day and in pregnant rabbits at dnses of up to 10 mg/kg/day did npt disclose any evidence 

lor a feratogenic potential of ARICEPT. P i l i i i i t Use:There are no adequate and well-controlled trials Id document the safety and efficacy ol ARICEPT in any illness occurring 

in children. Therefore, ARICEPT is not recommended lor use in children, ADVERSE REACTIONS A total ol 747 patients with mild-to-moderate Alzheimer's disease were treated 

in controlled clinical studies with ARICEPT (donepezil bydrpchloride). Of these patients, 613 (82%) completed the studies. The mean duration ol treatment for all ARICEPT 

groups was 132 days (range 1-356 days). Adverse ftenls Inline, li ttiscinlinieliin:ltt rates of discontinuation from controlled clinical trials ol ARICEPT due to adverse 

events for me ARICEPT 5 mg/day treatment groups were comparable to those of placebo-treatment groups at approximately 5%. The rate of discontinuation of patients who 

received tbe 10 mg/day dose after only a 1-week initial treatment with 5 mg/day ARICEPT was higher at 13%. The most common adverse events leading to discontinuation, 

defrned as those occurring in at least 2% of patients and at twice the incidence seen in placebo patients, are shewn in Table 1. 

Tabli 1. Most Frequent Adverse Events Leading to Withdrawal from Controlled Clinical Trials by Dose Group 

Table 2. Comparison ol Rates of Adverse Events in Patients Treated wild 10 rnrj/diy alter 1 and f Weeks ol Initial Treatment will S mg/day 

Dose Groip Placebo S mg/day ARICEPT 1l«g/day ARICEPT 

Number of Patients Randomized 

Events'^ Discontinuing 

350 315 

Diarrhea 

Vomiting <1% 

Adverse Event 

Nausea 

Diarrhea 

Insomnia 

Fatigue 

Vomiting 

Muscle Cramps 

Anorexia 

No Initial Treatment 

Placeto In=3151 

6% 
5% 
6% 
3% 
3* 
2% 
2* 

5 mg.-day in=311) 

5% 
8% 
6% 
4% 
3% 
6% 
3% 

One-Week Initial Treatment 

with 5 rog/day 

10 mg/day In=315) 

19% 
15% 
14% 

«% 
!'/, 
!% 
7% 

Six-Week Initial Trealmenl 
wfl i5m|/diy 

10mj;da( ln=2(9l 

6% 
9% 
6% 
3% 
5% 
3% 
3% 

l i t e m Events tteeirtil i i CintrHlel Trills: The events cited reflect experience gained under closely monitored conditions of clinical trials in a highly selected patient 
population. In attual clinital practice or in other clinical trials, these frequency estimates may not apply, as the conditions of use, reporting behavior, and the kinds of patients 
treated may differ. Table 3 lists treatment-emergentsigns and symptoms (TESS) that were reported in at least 2% of patients tram placebo-controlled clinical trials who received 
ARICEPT and lor which the rate ol occurrence was greater for ARICEPT than placebo-assigned patients. In general, adverse events occurred more frequently in female 
patients and with advancing age. 

Title 3. Adverse Events Reported i i Controlled Clinical Trials in al Leisl 2% of Patients Receiving ARICEPT aid at a Higher Frequency than Placebo-Treated Patients 

Body System/ 
Adverse Evens 

Percent of Patients with any Adverse Event 

Body as a Whole 

Headache 

Pain, various locations 

Accident 

Fatigue 

Cardiovascular System 

Syncope 

Digestive System 

Nausea 

Diarrhea 

Vomiting 

Anorexia 

Hemic and Lymphatic Systems 

Fcchymosis 

Placebo 
n = 355 

72 

9 

6 

6 

3 

1 

6 

5 
3 

2 

3 

ARICEPT 
1 = 747 

74 

10 

9 

7 

5 

2 

11 

10 
5 

4 

4 

Body System/ 
Adverse Events 

Metabolic and Nutritronat 

Weight Decrease 

Musculoskeletal System 

Muscle Cramps 

Arthritis fu
ll 

Somnolence 

Urogenital 

Frequent Urination 

Placebo 
(=355 

1 

2 

1 

6 

6 

<1 

0 

<1 

1 

ARICEPT 
[ = 747 

3 

6 

2 

S 

! 
3 

3 

2 

2 

Otter Adverse [nits OtseimWiriie Cliiitii Mis: During the pre-marketiig phase, ARICEPT has been administered to over 1700 individuals fpr various lengths of time 
during clinical trials worldwide. Apprpximately 1,200 patients have been treated for at least 3 months, and more than 1,000 patients have been treated for at least 6 months. 
Controlled and uncontrolled trials in tbe United States included apprpximately 900 patients. In regards td the highest dose ol 10 mg/day. this population includes 650 patients 
treated for 3 months, 475 patients treated for 6 months and 115 patients treated for over 1 year. The raoge of patient exposure is from 1 to 1,214 days. Treatment-emergent 
signs and symptoms that occurred during three placebo-controlled clinital trials and two open-label trials were recorded as adverse events by the clinical investigators using 
terminology ol their own choosing. To provide an overall estimate ol the proportion of individuals having similar types ol events, the studies were integrated and the events 
were grouped into a smaller numberot standardized categories using a modified COSTAfiTdictionary and event treguencies were calculated across all studies. These categcries 
are used in the listing below. The frequencies represent the proportion ol 900 patients Irem these trials wha experienced that event while receiving ARICEPT. All adverse events 
occurring at least twice are included. Adverse events already listed in Tables 2 and 3 are not repeated here (i.e., events occurring at an incidence >2%). Also excluded are 
COSIMterms too general to be informative, or events less likely to be drug caused. Events are classified by body system and listed as occurring in >1 % and <2% ol patients 
(ie in I'tOOtoZ/IOOpatients: /reguenf) or in < 1% of patientsfi.e.. in 1/100to l/1.000patients: (nfreguexrf). ThesearJverseev/ents are not necessarily related to ARICEPTtreatment 
a -d i " r c » caots ./ere observed at a similar frequency in placebo-treated patients in the tpntrolled studies. Adverse Events Occurring i i > 1 % aid <2% or <t% ol Patients 
Receiving ARICEPT l i e ) is i Mill] (21% and <2%) influenza, chest pain, toothathe: (<1%) fever, edema face, periorbital edema, hernia hiatal, abscess, cellulitis, chills, 
yenerdlzed cu dnebb head fullness, bead pressure, listlessness. Csriiivssculir System: (>1% and <2%) hypertension, vasodilation, atrial fibrillation, hot flashes, 
hypptens on [<1'oj angina pectoris, postural hypotension, myocardial infarction, premature ventricular contraption, arrhythmia, AV Block (first degree), congestive heart 
ta lure artents oraovcardia, peripheral vascular disease, supraventricular tachycardia, deep vein thromboses. Miesl'm System; (>1% and <2%) faecal incontinence, 
gastrointestinal bleed ng, bloating, epigastric pain; (<1%) eructation, gingivitis, increased appetite, flatulence, periodontal abscess, cholelithiasis, diverticulitis, drooling, dry 
mouth fever sore gastritis, irritable colon, tongue edema, epigastric distress, gastroenteritis, increased transaminases, haemorrhoids, ileus, increased thirst, jaundice, melena, 
poltdips a duodenal ulcer, stomach oleer. M a i n System: (<1%) diabetes mellitus, goiter, Henit & t p i i i t i i System: (<l%) anaemia, tlrombocythemia, 
thrombocytopen a eosinophilia, erylhtocytopenia. Afelafc* emf H M n i t Bisoriers: (>1 % and <2%) dehydration; (<1 %) gout, hypokalemia, increased creatine kinase, 
hvpergljcema weight increase, increased lactate dehydrogenase, HnscilostilelilSislm | >1 * . and <2%i bone Iracture (<1'o) muscle weakness, muscle fasciculation. 
Hemes System {>1°c?arfd <2%J delusions, tremor, irritability, paresthesia aggression vertigo ataxia libido increased restlessness, abnormal crying, nervousness, aphasia; 
< r . ) cerebrovascular accident, intracranial hemorrhage, transient ischemic attack emotional lability neuralgia coldness (localized), muscle spasm, dysphpria, gait 

abnormal ty hvperlon a, hyppkinesia, neurodermatitis, numbness (localized) paranoia dysarthria dysphasia hostility decreased libido, melancholia, emotional withdrawal, 
nystagmus oacng seizures./respirator/System:(>1%and<2%)dyspnea sorethroat bronchitis (<1%jeprstaxis postnasal drip, pneumonia, hyperventilation, pulmonary 
congestion wheez ng hypoxia, pharyngitis, pleurisy, pulmonary collapse, sleep apnea, snoring, SJiiairiA»iBn'jjes:(>1 % and <2%) abrasion, pruritus, diaphoresis, urticaria; 
i < 1 % dermatitis erythema, skin discoloration, hyperkeratosis, alopecia, fungal dermatitis, herpes zoster, hirsutism, skin striae, night sweats, skin ulcer, 

'»and <2%) cataract, eye irritation, blurred vision; (<1'/.) dry eyes, glaucoma, earache, tinnitus, blepharitis, decreased hearing, retinal hemorrhage, otitis 
bad taste, conjunctival hemorrhage, ear buzzing, motion sickness, spots before eyes. (/flwem'fe/System: (21% and <2%) urinary incontinence, nocturia; 

l<1%) dysuria, hematuria, urinary urgency, metrnrrbagia, cystitis, enuresis, prostate hypertrophy, pyelonephritis, inability to empty bladder, breast fibroadenosis, fibrocystic 
breast, mastitis, pyuria, renal failure, vaginilis. i » « j * m Safety: Patients were exposed to ARICEPT in too open-label extension studies (n=!!5) of over two years. In one ol 
the studies, 763 patients who previously completed one of two placebo-controlled studies of 15 or 30 weeks duration continued to receive ARICEPT and were evaluated for 
safety and neuropsychological evaluations for up to 152 weeks; the safety profile of ARICEPT in this extension sludy remained consistent with Hat observed in placebo-
controlled trials. Following one and two years ol treatment, 76% (n=5!0) and 49% (n=374) of these patients, respectively, were still receiving therapy (cumulative weeks 4 ! 
and 108). Pestmirtelint fle/wls: Voluntary reports of adverse events temporally associated with ARICEPT that have been received since market introduction that are not 
listed above, and that there is inadequate dala to determine the causal relationship with tbe drug include the following: abdominal pain, agitation, cholecystitis, confusion, 
convulsions, hallucinations, heart block (all types), hemolytic anemia, hepatitis, hyponatremia, pancreatitis, and rash, DOSAGE AND ADMINISTRATION AJIC£fT(dnnepezil 
hydrochloride) tablets should only be prescribed by (or Mowing consultation with) clinicians who are experienced in the diagnosis and management of Alzheimer's disease. 
The recommended initial dose of ARICEPT is 5 mg taken once daily. Therapy with Ihe 5 mg dose should be maintained lor 4-6 weeks before considering a dose increase, in 
order to avoid or decrease the incidence of the most common adverse reactions to the drug (see ADVERSE REACTIONS Section) and to allow plasma levels te reach steady 
state. Forthose patients whn do not respond adequately to tbe 5 mg daily dose after 4 -to- 6 weeks ol treatment, the 10 mg daily dose may then be considered. The maximum 
recommended dose is 10 mg taken once daily. Following initiation of therapy or any dosage increase, patienls should be closely monilored lor adverse effects. Adverse events 
are mere common in individuals ot low body weight, in patients > 85 years old and in females. It is recommended lhal ARICEPT be used with caution in elderly women of 
low body weight and that the dose should not exceed 5 mg/day. ARICEPT should be taken once daily in the evening, before retinng. For patients experiencing insomnia, ARICEPT 
may be taken in the morning. It may be taken with or without food. In a population of cognitively-impaired individuals, sale use of this and all other medications may require 
supervision. AVAILABILITV OF DOSAGE FORMS ARICEPT is supplied as film-coated tablets containing 5 mg (white tablets) or 10 mg (yellow tablets) of donepezil hydrochloride. 
The name ARICEPT and the strength are embossed on each tablet. ARICEPT is available in high density polyethylene (HDPE) bottles of 30 tablets and in blister strips boxed as 
28tablets (combination of 2 strips pf 14 tablets). 
Preduct Monograph available upon request. 

Mist Frequent Adverse Cliiicil Events Seen ie AssicieliinvtililtieUseilARICEPl'Wis most common adverse events, defined as those occurring atafreguency of at least 

5% in patients receiving 10 mg/day and twice the placebo rate, are largely predicted by ARICEPT's cholinomimetic effects. These include nausea, diarrhea, insomnia, vomiting, 

muscle cramps, fatigue and anorexia. These adverse events were often of mild intensity and transient, resolving during continued ARICEPT treatment without the need lor dose 

modification. There is evidence to suggest that the frequency of these common adverse events may be affected by the duration of Jreatment with an initial 5 mg daily dose pripr 

IP increasing the dose to 10 mg/day. An open-label study was conducted with 269 patients who received placebo in the 15- and 30-week studies. These patients received a 

5 mg/day dose tor 6 weeks prior to initiating treatment with 10 mg/day. The rates of common adverse events were lower than those seen in controlled clinical trial patients 

who received 10 mg/day after only a one-week initial Ireatment period with a 5 mg daily dose, and were comparable to the rates noted in patients treated only with 

5 mg/day. See Table 2 for a comparison of the most common adverse events following one- and six-week initial treatment periods with 5 mg/day ARICEPT, 
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Lundbeck is unique. It is the only pharmaceutical company concentrating all its re

sources on the development of new therapies for diseases of the central nervous 

system. We are proud of our past achievements, like the medication Celexa9, and 

committed to future innovations in the treatment of depression, epilepsy, Alzheimer's 

disease, Parkinson's disease and schizophrenia. 

https://doi.org/10.1017/S0317167100049787 Published online by Cambridge University Press

https://doi.org/10.1017/S0317167100049787


25 Years Ago in the 
Canadian Journal of Neurological Sciences 

CEREBRAL HEMODYNAMICS IN MIGRAINE 

V.C. Hachinski, J. Olesen, J.W. Norris, B. Larsen, E. Enevoldsen and NA. Lassen 

Summary: Clinical and angiographic findings in migraine are briefly reviewed in relation to cerebral 
hemodynamic changes shown by regional cerebral blood flow (rCBF) studies. Three cases of migraine, studied by the 
intracarotid xenon 133 method during attacks, are reported. 

In classic migraine, with typical prodromal symptoms, a decrease in cerebral blood flow has been demonstrated 
during the aura. Occasionally, this flow decrease persists during the headache phase. In common migraine, where such 
prodomata are not seen, a flow decrease has not been demonstrated. 

During the headache phase of both types of migraine, rCBF has usually been found to be normal or in the high 
range of normal values. The high values may represent postischemic hyperemia, but are probably more frequently 
secondary to arousal caused by pain. 

Thus, during the headache phase, rCBF may be subnormal, normal or high. These findings do not exclude the 
possibility of distension of the larger intracranial arteries during migraine headache, but the angiographic evidence, 
however limited, does not support this speculation. 

Can. J. Neurol. Sci. 1977;4:245 

LUMBO-SACRAL RADICULOPATHY INDUCED BY RADIATION 

E.M. Ashenhurst, G.R.C. Quartey and A. Starreveld 

Summary: Two patients had lumbo-sacral radiculopathy following radiation treatment of cancer. Twenty 
previously reported cases were similar. The clinical picture is one of progressive motor and sensory loss in the legs, 
usually appearing within a year after radiation, but sometimes delayed up to several years. Experimental studies 
quoted indicate greater vulnerability of peripheral nerves to ionizing radiation than has been previously recognized. 
Lumbo-sacral radiculopathy is readily produced in the experimental animal (rat) and affords an experimental model 
closely resembling the human cases reported. 

Can. J. Neurol. Sci. 1977;4:259 

A COMMUNITY NEUROLOGIST'S PERSONAL VIEWPOINT ON 

NEUROLOGICAL TRAINING 

Charles A. Simpson 

Summary: A study of 200 patients referred to a community neurologist showed that 87.5% of the patients were 
seen in the office and only 12.5% in hospital. Neurological signs were present in 52% and 28.5% had neurological 
signs which materially affected the diagnosis. A questionnaire sent to several teaching centers showed that only one 
centre sent students and residents to community neurologists' offices at all and in most centers the resident spent just 
10 to 20% of his time seeing out-patients. It was felt that the balance of in-patient/out-patient teaching for students 
and residents was wrong, and that more emphasis should be placed on the neurological history than on the 
examination. Proposals are made to involve the community neurologist as well as the academic neurologist in the 
training of students and residents which would benefit all four groups. 

Can. J. Neurol. Sci. 1977;4:265 
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CENTRAL NERVOUS SYSTEM VASCULITIS IN RHEUMATOID ARTHRITIS 

Peter Watson, John Fekete and John Deck 

Summary: The history of a patient with rheumatoid arthritis and necrotizing vasculitis affecting only the central 
nervous system is reported. Clinical and pathological involvement by this process was present in both cerebral 
hemispheres, the pons and spinal cord. Review of the literature revealed that cerebral vasculitis in rheumatoid arthritis 
has been reported rarely and spinal cord vasculitis not at all. 

Can. J. Neurol. Sci. 1977;4:269 

AFTERDISCHARGE THRESHOLDS AND KINDLING RATES IN DORSAL AND VENTRAL 

HIPPOCAMPUS AND DENTATE GYRUS 

Ronald Racine, Patty A. Rose and W.M. Burnham 

Summary: Electrodes were implanted into dorsal hippocampus (CA1), ventral CA1, dorsal dentate gyrus or ventral 
dentate gyrus. Epileptiform afterdischarge (AD) thresholds were lower in dorsal areas than in ventral areas. Dorsal 
areas, however, required a greater number of stimulations to develop ("kindle") a fully generalized convulsion than 
did ventral areas. Thresholds and kindling rates in the dentate gyrus were intermediate between dorsal and ventral 
CA1, except for the ventral dentate which had higher AD thresholds than ventral CA1. 

Secondary sites within the hippocampus subsequently kindled within a few stimulations following completion of 
kindling in the primary site, regardless of which hippocampal area served as the primary site. 

Can. J. Neurol. Sci. 1977:4:273 
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\ \ Maintenant, ma famille et moi ne faisons 
plus face a ma SEP chaque fois que 
nous ouvrons la porte du refrigerateur. ^ 

-Teresa, groupe de discussion sur la SEP, avril 2002 
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For Patients With RRMS 
COPAXONE Delivers 
Measurable Differences 

tS. ol 

Proven Efficacy 
• Sustained mean relapse rate reduction 

— 29% demonstrated at 2 years (1.19 vs. 1.68 with placebo, p=o.oo7, n=25i)1 

Reduced Irreversible Tissue Damage 
• COPAXONE® reduced development of persistent black holes by 50% 

(15.6% vs. 31.4% with placebo at month 9, p=0.002, n=239)2 

*Clinical significance of these findings has not been established. 

s2-4*t 

Established Safety Profile 
• Demonstrated for over 7 years in clinical trials5 

• No recommended monitoring of liver and thyroid function or 
complete blood count5 

The most commonly observed adverse events associated with the use of COPAXONE® in controlled trials 
which occurred at higher frequency than placebo were: injection site reactions (2.4-66.4% vs. 0-36.5%), 
vasodilation (27.2% vs. 11.1%), chest pain (26.4% vs. 10.3%), asthenia (64.8% vs. 61.9%), infection, 
pain, nausea (23.2% vs. 17.5%), arthralgia (24.8% vs. 17.5%), anxiety and hypertonia (35.2% vs. 29.4%). 

COPAXONE® is indicated for Relapsing-Remitting Multiple Sclerosis. The safety and efficacy of COPAXONE19 

in chronic progressive MS have not been established. 
fBlack holes: MS lesions that evolve into persistent hypointense lesions on 
postcontrast T1 -weighted images. 

•T7?T7T] COPAXONE® is a registered trademark of Teva Pharmaceuticals Ltd. and is used 
under licence. TEVA and the design version thereof are trademarks of 
Teva Pharmaceutical Industries Ltd. and are used under licence. 
©2003 Teva Neuroscience C.P. - S.E.N.C, Montreal, Quebec H3A 3L4 'PAABf 

COPAXONE 
(glatiramer acetate injection) 
Efficacy backed by evidence. 
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Rethinking Parkinson's. 
ropinirole (as ropinirole hydrochloride) 

Tablets: 0.25 mg, 1.0 mg, 2.0 mg, 5.0 mg 

THERAPEUTIC CLASSIFICATION 
Antiparkinsonian Agent / Dopamine Agonist 
INDICATIONS AND CLINICAL USE 
REQUIP (ropinirole hydrochloride) is indicated in the treatment of the 
signs and symptoms of idiopathic Parkinson's disease. REQUIP can be 
used both as early therapy, without concomitant levodopa and as an 
adjunct to levodopa. 
CONTRAINDICATIONS 

REQUIP (ropinirole hydrochloride) is contraindicated in patients with a 
known hypersensitivity to ropinirole hydrochloride or the excipients of the 
drug product. 
WARNINGS 

Orthostatic Symptoms - Dopamine agonists appear to impair the 
systemic regulation of blood pressure with resulting orthostatic 
symptoms of dizziness or lightheadedness, with or without documented 
hypotension. These symptoms appear to occur especially during dose 
escalation. Therefore, patients treated with dopamine agonists should be 
carefully monitored for signs and symptoms of orthostatic hypotension, 
especially during dose escalation and should be informed of this risk. 
Hallucinations - In controlled trials, REQUIP (ropinirole hydrochloride) 
caused hallucination in 5.1 % of patients during early therapy (1.4% in the 
placebo group) and in 10.1% of patients receiving REQUIP and levodopa 
(4.2% receiving placebo and levodopa). Hallucination was of sufficient 
severity that it led to discontinuation in 1.3% and 1.9% of patients during 
early and adjunct therapy, respectively. The incidence of hallucination was 
dose-dependent both in early and adjunct therapy studies. 
PRECAUTIONS 

Cardiovascular - Since REQUIP (ropinirole hydrochloride) has not been 
studied in patients with a history or evidence of significant cardiovascular 
disease including myocardial infarction, unstable angina, cardiac 
decompensation, cardiac arrhythmias, vaso-occlusive disease (including 
cerebral) or cardiomyopathy, it should be used with caution in such 
patients. There is limited experience with REQUIP in patients treated with 
antihypertensive and antiarrhythmic agents. Consequently, in such 
patients, the dose of REQUIP should be titrated with caution. Neuroleptic 
Malignant Syndrome - A symptom complex resembling the neuroleptic 
malignant syndrome (characterized by elevated temperature, muscular 
rigidity, altered consciousness, and autonomic instability), with no other 
obvious etiology, has been reported in association with rapid dose 
reduction, withdrawal of, or changes in anti-Parkinsonian therapy. A 
single spontaneous report of a symptom complex resembling the 
neuroleptic malignant syndrome has been observed in a 66 year old 
diabetic male patient with Parkinson's disease, who developed fever, 
muscle stiffness, and drowsiness 8 days after beginning REQUIP 
treatment. The patient also experienced acute bronchitis, which did not 
respond to antibiotic treatment. REQUIP was discontinued three days 
before the patient died. The reporting physician considered these events 
to be possibly related to REQUIP treatment. A single spontaneous report 
of severe muscle pain has been reported in a 66 year old male patient 
around his thigh. The reporting physician considered the event to be 
probably related to REQUIP treatment. Retinal Pathology in Rats - In a 
two year carcinogenicity study in albino Sprague-Dawley rats, retinal 
atrophy was observed at incidences of 0%, 1.4%, 1.4% and 10% of male 
rats and 0%, 4.4%, 2.9% and 12.9% of female rats dosed at 0,1.5,15 
and 50 mg/kg/day respectively. The incidence was significantly higher in 
both male and female animals dosed at 50 mg/kg/day. The 50 mg/kg/day 
dose represents a 2.8 fold greater exposure (AUC) and a 13.1 fold greater 
exposure (CmaI) to ropinirole in rats than the exposure would be in 
humans at the maximum recommended dose of 24 mg/day. The 
relevance of this finding to humans is not known. Pregnancy - The use 
of REQUIP during pregnancy is not recommended. REQUIP given to 
pregnant rats during organogenesis (gestation days 8 through 15) 
resulted in decreased fetal body weight at 60 mg/kg/day (approximately 3 
- 4 times the AUC at the maximal human dose of 8 mg t.i.d), increased 
fetal death at 90 mg/kg/day (approximately 5 times the AUC at the 
maximal human dose of 8 mg t.i.d ) and digital malformations at 
150 mg/kg/day (approximately 8-9 times the AUC at the maximal human 
dose of 8 mg t.i.d). These effects occurred at maternally toxic doses. 
There was no indication of an effect on development of the conceptus at 
a maternally toxic dose of 20 mg/kg/day in the rabbit. In a perinatal-
postnatal study in rats, 10 mg/kg/day of REQUIP (approximately 0.5 - 0.6 
times the AUC at the maximal human dose of 8 mg t.i.d) impaired growth 
and development of nursing offspring and altered neurological 
development of female offspring. Nursing Mothers - Since REQUIP 
suppresses lactation, it should not be administered to mothers who wish 
to breast-feed infants. Studies in rats have shown that REQUIP and/or its 
metabolites cross the placenta and are excreted in breast milk. 
Consequently, the human fetus and/or neonate may be exposed to 
dopamine agonist activity. Use in Women receiving Estrogen 
Replacement Therapy - In female patients on long-term treatment with 
conjugated estrogens, oral clearance was reduced and elimination half-
life prolonged compared to patients not receiving estrogens (see 
Pharmacokinetics). In patients, already receiving estrogen replacement 
therapy, REQUIP may be titrated in the recommended manner according 
to clinical response. However, if estrogen replacement therapy is stopped 
or introduced during treatment with REQUIP, adjustment of the REQUIP 
dosage may be required. Pediatric Use - Safety and effectiveness in the 
pediatric population have not been established. Renal and Hepatic 
Impairment - No dosage adjustment is needed in patients with mild to 
moderate renal impairment (creatinine clearance of 30 to 50 mL/min). 
Because the use of REQUIP in patients with severe renal impairment or 
hepatic impairment has not been studied, administration of REQUIP to 
such patients is not recommended. Drug Interactions - Psychotropic 
Drugs: Neuroleptics and other centrally active dopamine antagonists may 
diminish the effectiveness of REQUIP. Therefore, concomitant use of 
these products is not recommended. Based on population 
pharmacokinetic assessment, no interaction was seen between REQUIP 
and tricyclic antidepressants or benzodiazepines. Anti-Parkinson Drugs: 

Based on population pharmacokinetic assessment, there were no 
interactions between REQUIP and drugs commonly used to treat 
Parkinson's disease, i.e., selegiline, amantadine, and anticholinergics. 
Levodopa: The potent ial pharmacokinet ic interact ion of 
levodopa/carbidopa (100 mg/10 mg bid.) and REQUIP (2 mg t.i.d.) was 
assessed in levodopa naive (de novo) male and female patients with 
Parkinson's disease (n=30, mean age 64 years). The rate and extent of 
availability of REQUIP at steady state were essentially the same with or 
without levodopa. Similarly, the rate and extent of availability of levodopa, 
as well as its elimination half-life, were essentially the same in the 
presence and absence of REQUIP. Inhibitors of CYP1A2: Ciprofloxacin: 
The effect of ciprofloxacin (500 mg bid.) on the pharmacokinetics of 
REQUIP (2 mg t.i.d.) was studied in male and female patients with 
Parkinson's disease (n=12, mean age 55 years). The extent of systemic 
availability of REQUIP was significantly increased when coadministered 
with ciprofloxacin (AUC increased by 1.84 fold). Thus, in patients already 
receiving CYP1A2 inhibitors such as ciprofloxacin, REQUIP therapy may 
be instituted in the recommended manner and the dose titrated according 
to clinical response. However, if therapy with a drug known to be an 
inhibitor of CYP1A2 is stopped or introduced during treatment with 
REQUIP, adjustment of the REQUIP dosage will be required. Substrates of 
CYP1A2: Theophylline: The effect of oral theophylline (300 mg bid.) on 
the pharmacokinetics of REQUIP (2 mg t.i.d.) was studied in male and 
female patients with Parkinson's disease (n=12, mean age 59 years). 
There was no marked change in the rate or extent of availability of 
REQUIP when coadministered with theophyll ine. Similarly, 
coadministration of REQUIP with intravenous theophylline (5 mg/kg) did 
not result in any marked change in the pharmacokinetics of theophylline. 
It is therefore unlikely that substrates of CYP1A2 would significantly alter 
the pharmacokinetics of REQUIP, and vice-versa. Digoxin: The effect of 
REQUIP (2 mg t.i.d.) on the pharmacokinetics of digoxin (0.125-0.25 mg 
o.d.) was studied in male and female patients with Parkinson's disease 
(n=10, mean age 72 years). Coadministration at steady state with REQUIP 
resulted in a 10% decrease in digoxin AUC although mean trough digoxin 
plasma concentrations were unaltered. However, the effect of higher 
recommended doses of REQUIP on the pharmacokinetics of digoxin is 
not known. Alcohol: No information is available on the potential for 
interaction between REQUIP and alcohol. As with other centrally active 
medications, patients should be cautioned against taking REQUIP with 
alcohol. Psycho-Motor Performance - As orthostatic symptoms of 
dizziness or lightheadedness as well as somnolence may occur during 
REQUIP therapy patients should be cautioned not to drive a motor vehicle 
or operate potentially hazardous machinery until they are reasonably 
certain that REQUIP therapy does not affect their ability to engage in such 
activities. 

ADVERSE REACTIONS 
Adverse Reactions Associated with Discontinuation of Treatment - Of 
1599 patients who received REQUIP (ropinirole hydrochloride) during the 
premarketing clinical trials, 17.1% in early-therapy studies and 17.3% in 
adjunct-therapy studies discontinued treatment due to adverse reactions. 
The events resulting in discontinuation of REQUIP in 1% or more of 
patients were as follows: Early therapy: nausea (6.4%), dizziness (3.8%), 
aggravated Parkinson's disease (1.3%), hallucination (1.3%), headache 
(1.3%), somnolence (1.3%) and vomiting (1.3%). Adjunct therapy: 
dizziness (2.9%), dyskinesia (2.4%), confusion (2.4%), vomiting (2.4%), 
hallucination (1.9%), nausea (1.9%), anxiety (1.9%), and increased 
sweating (1.4%). Patients over 75 years of age (n=130) showed slightly 
higher incidences of withdrawal due to hallucination, confusion and 
dizziness than patients less than 75 years of age. Most Frequent Adverse 
Events - Adverse events occurring with an incidence of greater than, or 
equal to, 10% were as follows: Early therapy: nausea, dizziness, 
somnolence, headache, peripheral edema, vomiting, syncope, fatigue and 
viral infection. Adjunct therapy: dyskinesia, nausea, dizziness, 
somnolence and headache. Dopamine agonists, with an ergoline chemical 
structure have been associated with adverse experiences such as 
retroperitoneal fibrosis, erythromelalgia and pulmonary reactions. 
REQUIP has a novel, non-ergoline chemical structure and no reports of 
such events have been observed in clinical trials. Incidence of Adverse 
Events in Placebo Controlled Trials - The incidence of postural 
hypotension, an event commonly associated with initiation of dopamine 
agonist therapy, was not notably different from placebo in clinical trials. 
However, decreases in systolic blood pressure to < 90 mmHg have been 
observed in 13% (<65 years), 16% (65-75 years) and 7.6% (>75 years) 
of patients treated with REQUIP. Table 1 lists adverse events that occurred 
at an incidence of 2% or more among REQUIP-treated patients who 
participated in placebo-controlled trials for up to one year. Patients were 
dosed in a range of 0.75 mg to 24 mg/day. Reported adverse events were 
classified using a standard World Health Organization (WHO)-based 
dictionary terminology. The prescriber should be aware that these figures 
can not be used to predict the incidence of adverse events in the course 
of usual medical practice where patient characteristics and other factors 
differ from those which prevailed in the clinical trials. Similarly, the cited 
frequencies can not be compared with figures obtained from other clinical 
investigations involving different treatments, uses and investigators. The 
cited figures, however, do provide the prescribing physician with some 
basis for estimating the relative contribution of drug and non-drug factors 
to the adverse events incidence rate in the population studied. The 
Adverse Reactions section has been condensed. See full Product 
Monograph for the complete information. 
DOSAGE AND ADMINISTRATION 

REQUIP (ropinirole hydrochloride) should be taken three times daily. 
While administration of REQUIP with meals may improve gastrointestinal 
tolerance, REQUIP may be taken with or without food. The recommended 
starting dosage is 0.25 mg three times daily. Based on individual patient 
response, dosage should then be titrated by weekly increments of 0.25 
mg per dose as described in the table below. After week 4, daily dosage 
may be increased by 0.5 to 1.0 mg per dose on a weekly basis up to 24 
mg per day. Doses greater than 24 mg/day have not been tested in clinical 
trials. Smaller dose increments are recommended for patients who may 
be at risk for orthostatic symptoms. In clinical trials, initial benefits were 
observed with 3 mg/day and higher doses. 

TABLE 1 

Adverse events with Incidence 22% from all placebo-controlled early 
and adjunct therapy studies 

Autonomic Htrvout System 
Sweating Increased 
Moutn Dry 
Flushing 

Body at a Whole General 
Peripheral Edema 
Fatigue 
Injury 
Pain 
Asthenia 
Drug Level Increased 
Chest Pain 
Malaise 
Cardiovascular General 
Syncope 
Hypotension Postural 
Hypertension 
Hypotension 
C antra I and Peripheral 
Nervous Syttam 
Dizziness 
Dyskinesia 

Ataxia (Falls) 
Tremor 
Paresthesia 
Hyperesthesia 
Dystonia 
Hypokinesia 
Paresis 
Getlrolnteitlnal System 
Nausea 
Vomiting 
Dyspepsia 
Constipation 
Abdominal Pain 
Diarrhea 
Anorexia 
Flatulence 
Saliva Increased 
Dysphagia 
Heart Rat* and Rhythm 
Palpitation 
Metabolic and Nutritional 
Alkaline Phosphate Increased 
Weight Decrease 
Musculoskeletal System 
Arthralgia 
Arthritis 
Psychiatric 
Somnolence 
Anxiety 
Contusion 
Hallucination 
Nervousness 
Yawning 
Amnesia 
Dreaming Abnormal 

Red Blood Cell 
Anemia 

Reproductive Male 
Impotence 
Resistance Mechanism 
Upper Respiratory Tract Infection 
Infection Viral 
Respiratory System 
Pharyngitis 
Rhinitis 
Sinusitis 
Dyspnea 
Bronchitis 
Urinary System 
Urinary Tract Infection 
Vascular Extracardlac 
Peripheral Ischemia 

Vision 
Vision Abnormal 
Eye Abnormality 

Early Therapy 

REQUIP 
N-1S7 

% occurrence 

6,4 
5.1 
3.2 

13.4 
10.8 

7.6 
6.4 
4.5 
3.8 
3.2 

11.5 
6.4 
4.5 
1.9 

40.1 

-17.2 

-
3.8 

-
-

59.9 
12.1 
9.6 
8.3 
6.4 

3.8 
2.5 

1.3 

3.2 

2.5 

-
-

40.1 

-5.1 
5.1 

3.2 
2.5 

-
-

2.5 

~ 10.8 

6.4 
3.8 
3.8 
3.2 
2.5 

5.1 

2,5 

5.7 
3.2 

Placebo 
N-14T 

% occurrence 

4.1 
3.4 
0.7 

4.1 
4.1 

4.1 
1.4 
2.7 
2.0 
0.7 

1.4 
4.8 
3.4 
0.0 

21.8 

-17.0 

~ 
2.0 

-
-

21.8 
6.B 
4,8 
7.5 
2.7 

1.4 
1.4 

0.0 

2.0 

1.4 

-
-

6.1 

-1.4 
1.4 

0.0 

-
-

1.4 

-3.4 

2.7 
2.7 
0.0 
1.4 

4.1 

0.0 

3.4 
1.4 

Adjunct Therapy 

REQUIP 
N-208 

% occurrence 

7.2 
5.3 
1.4 

3.9 

10.6 
5.3 

6.7 

1.4 

2.9 

3.4 
2.4 

26.0 
33.7 
16.8 
9.6 
6.3 
5,3 

-4.3 
5.3 
2.9 

29.8 
7.2 

5.8 
8.7 
4.8 

1.9 
2.4 
2.4 

2.9 

1.0 
2.4 

6.7 
2.9 

6.3 
8.7 
10.1 
4.8 

-4.8 
2.9 

2.4 

-
8.7 
7.2 

2.9 

-

-
-

Placebo 
N . 120 

% occurrence 

1.7 
0.8 
0.8 

2.5 

9.2 
3.3 

3.3 

0.8 

1.7 

3.3 
0.8 

15.8 
12.5 
11.7 
6.7 
2.5 
2.5 

-4.2 
4,2 
0.0 

18.3 
4,2 

3.3 
7.5 
2.5 

0.8 
0.8 
0.8 

2.5 

0.0 
0.8 

5.0 
O.B 

8.3 
3.3 
1.7 
4.2 
2.5 

-0.8 
1.7 

0.0 

-
8.3 
6.7 

1,7 

-

-
-

Unit Dose (mg) 

Total Daily Dose (mg) 

Week 

1 

0.25 

0.75 

2 

0.5 
1.5 

3 
0.75 

2.25 

4 

1.0 
3.0 

a: Incidence ol adverse event <1% 

When REQUIP is administered as adjunct therapy to levodopa, the dose 
of levodopa may be decreased gradually as tolerated once a therapeutic 
effect with REQUIP has been observed. REQUIP should be discontinued 
gradually over a 7-day period. The frequency of administration should be 
reduced from three times daily to twice daily for 4 days. For the remaining 
3 days, the frequency should be reduced to once daily prior to complete 
withdrawal of REQUIP. Penal and Hepatic Impairment: In patients with 
mild to moderate renal impairment, REQUIP may be titrated in the 
recommended manner according to clinical response. Patients with 
severe renal impairment or on hemodialysis have not been studied and 
administration of REQUIP to such patients is not recommended. Patients 
with hepatic impairment have not been studied and administration of 
REQUIP to such patients is not recommended. Estrogen Replacement 
Therapy: In patients already receiving estrogen replacement therapy, 
REQUIP may be titrated in the recommended manner according to clinical 
response. However, if estrogen replacement therapy is stopped or started 
during treatment with REQUIP, adjustment of the REQUIP dosage may be 
required. 

AVAILABILITY OF DOSAGE FORM 
REQUIP is supplied as a pentagonal film-coated Tiltab" tablet with beveled 
edges containing ropinirole (as ropinirole hydrochloride) as follows: 
0.25 mg - white imprinted with SB and 4890; 1.0 mg - green imprinted 
with SB and 4892; 2.0 mg - pale pink imprinted with SB and 4893; 5.0 
mg - blue tablets imprinted with SB and 4894. REQUIP is available in 
bottles in the pack size of 100 tablets. It is also available in 0.25 mg as a 
single unit blister pack of 21 tablets. 
Full Product Monograph available to practitioners upon request. 
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Interim 6-month results from a 5-year multicentre study show ReQuip® demonstrated similar efficacy to L-dopa 
in the control of early1 Parkinson's disease.1" Yet ReQuip® has demonstrated a low propensity to produce 
dyskinesias.2++ Maybe it's time to rethink Parkinson's. And start early Parkinson's patients on ReQuip® alone. 
ReQuip* (ropinirole hydrochloride) is indicated in the treatment of the signs and symptoms of idiopathic Parkinson's disease. ReQuip* can be used both as early 
therapy without concomitant levodopa and as an adjunct to levodopa. Three year and five year active-comparator controlled clinical trials have been conducted. 

Patients receiving treatment with ReQuip*, and other dopaminergic agents have reported the sudden onset of sleep while engaged in daily activities. Patients should 
be warned not to drive or engage in other activities where impaired alertness could put themselves or others at risk.tn 

Adverse events occurring with an incidence of greater than, or equal to, 10% were as follows: Early therapy: nausea, dizziness, somnolence, headache, peripheral 
edema, vomiting, syncope, fatigue and viral infection. Adjunct therapy: dyskinesia, nausea, dizziness, somnolence and headache. 

ReQuip* is contraindicated in patients with a known hypersensitivity to ropinirole hydrochloride or the excipients of the drug product. 
t Hoehn and Yahr stages I-II. 
Q A 6-month interim analysis of a 5-year, double-blinded, randomized, multicentre study of patients with early Parkinson's disease. n=268:179 patients received ropinirole and 89 received L-dopa. The mean daily dose was 
9.7 mg and 464.0 mg respectively. There was no difference in Clinical Global Improvement scale in patients with Hoehn and Yahr stages I-II although L-dopa showed improvement in a greater proportion of patients with 
more severe disease. The proportion of responders was 58% in the L-dopa group and 48% in the ropinirole group; this was not of statistical significance. 
tf In Early therapy, the respective incidences of dyskinesia in patients receiving ropinirole was 1.2% and in patients receiving L-dopa was 11.2%. Meta analysis, n=515.17 months. 
t t t Please consult the Warnings section of the Prescribing Information. 

Qr o p i n i r o l e 

UIP 
Rethinking Parkinson's. 
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Rebif relative benefiti 

Reduced 
relapse rate 

Delayed 
progression 
of disability 

Reduced 
burden of 

disease 

miSmss 

134 % , t 

(1.73 vs. 2.56 with placebo, 
mean, p<0.005) 

(21.3 vs. 11.9 months with placebo, 
first quartile, p<0.05, delay in time 

lo confirmed first progression) 

(-3.8% vs.+10.9% with 
placebo, median, p<0.0001, 

as measured by MR1) 

In two pivotal studies, including a total of 628 

patients, Rebif showed significant efficacy in 

three major outcomes (relapses, disability 

progression and MRI).U 

Its ability to affect the course of the disease2 has 

made Rebif not only a good first-line choice for 

relapsing-remitting MS, but the leading drug in 

its class.3 
Results of the 44 meg TIW dose at 2 years.1 

Rebif is generally well-tolerated. The most common adverse events are often manageable and decrease 

in frequency and severity over time.2t 

Rebif alters the natural course of relapsing-remitting MS.2 

Rebif* is indicated for the treatment of relapsing-remitting multiple sclerosis in patients with an EDSS between 0 and 5.0, to 
reduce the number and severity of clinical exacerbations, slow the progression of physical disability, reduce the requirement for 
steroids, and reduce the number of hospitalizations for treatment of multiple sclerosis. The efficacy of Rebif has been 
confirmed by Ti-Gd enhanced and Ti (burden of disease) MRI evaluations.2 

t The most common adverse events reported are injection-site disorders (all) (92.4% vs. 38.5% placebo), upper respiratory tract 
infections (74.5% vs. 85.6% placebo), headache (70.1% vs. 62.6% placebo), flu-like symptoms (58.7% vs. 51.3% placebo), 
fatigue (41.3% vs. 35.8% placebo) and fever (27.7% vs. 15.5% placebo). Evidence of safety and efficacy derived from 2-year data 
only. Please see product monograph for full prescribing information.2 

$ Randomized, double-blind, placebo-controlled trial. Rebif 44 meg TIW group (n=184), Rebif 22 meg TIW group (n=189), 
placebo group (n=187).' 

A Fictitious case may not be representative of results for the general population. 

"%.serono k&Rebif: 
Interferon beta-la 
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